‘/Mdﬁ. dL(,.:,}\b / N
O, d ./g{x/) AS /R0 |
@ it 7

QUBKY |

0

10"
DISCHARGE

PIPE CART




10" DISCHARGE PIPE CART
249-00-00-000

PAGE#1



10" DISCHARGE PIPE CART

Keys Parts Number Description Otv
1 248-01-00-000) Tilt Frame Assembly 1
2 248-01-01-000 Outer Frame Assembly 1
3 248-01-02-000 Inner Frame Assembly 1
4 248-01-03-000 Axle Assembly 1
5 248-02-00-000 Tongue Assembly 1
6 248-08-00-000 Lower Pipe Clamp Assy. 1
7 248-09-00-000 Upper Pipe Sliding Clamp Assembly 1
8 248-09-01-000 Upper Pipe Sliding Clamp Sub Assembly 2
9 248-11-00-000 Discharge Pipe Assembly 1

10 248-10-00-000 Pump Elbow W/Ring Assembly 1
11 250-60-30-000 H-411 Hub Complete 2
12 250-65-00-000 Tire & Wheel Assembly 5.9 X 15 2
13 206-03-00-000 Tongue Pin Assembly 1
14 250-64-27-000 Spindle Assembly 1
15 248-01-01-001 Outer Frame Arm 2
16 248-01-01-002 Gusset 1
17 248-01-01-003 Outer Frame Pivot Brkt 2
18 248-01-01-004 Short Cross Tube 1
19 248-01-01-005 Long Cross Tube 1
20 248-01-01-006 Outer Tongue Tube 1
21 248-01-01-007 Winch Brkt 1
22 248-01-02-008 Inner Frame Leg 2
23 248-01-02-009 Axle Mount Tube 2
24 248-01-02-010 Gusset 2
25 248-01-02-011 Inner Frame Pivot Brkt 2
26 248-01-02-012 Cable Brkt 1
27 248-00-00-013 Lift Cable 1
28 248-01-00-014 Stop Tube 2
29 248-02-00-015 Tongue Tube |
30 248-02-00-016 Tongue Plate 2
31 248-03-00-017 Lower Clamp Pivot Brkt 4
32 248-08-01-025 Clamp On Brkt 2
3 248-09-01-026 Upper Clamp Tube 2
34 248-04-01-019 Clamp Bolt Plate 8
35 248-11-00-030 10" Aluminum Discharge Pipe 1
36 248-00-00-031 10" Pvc Layflat Hose 1
37 248-02-00-022 Safety Chain 2
38 248-01-03-023 Axle Tube 1
39 248-10-00-027 Elbow Pcs |
40 206-03-00-019 Tongue Pin 1
41 250-64-27-149 Plug Washer 4
42 244-08-00-307 Clamp Ring 1
43 R02492 10" Hose Clamp 2
44 R08091 1/4" Clevis Grab Hook 2
45 R07925 1/4 X 1 1/2 Plate Ring 1
16 R10214 1200 Lb Single Speed Winch 1
47 R08072 5/16" Cable Clamp 1
48 R07652 5/8 X 5 Hex Bolt 2
49 R0O7671 7/16 X 1 1/4 Hex Bolt 12
50 R0O7786 5/8 Hex Nut 2
51 RO7806 5/8 Lock Washer 2

PAGE #2



10" DISCHARGE PIPE CART CONTINUED

Kevs Parts Number Description Oty
52 R0O7784 7/16 Hex Nut 12
53 R07804 7/16 Lock Washer 12
54 R20016 5.9 X 15 Implement Tire 2
55 R20057 4.5 X 15 Wheel - 4 Bolt 2
56 R20020 Valve Stem 2
57 R20141 Spindle W/Nut 2
58 R20142 Slotted Hex Nut 2
59 R08002 5/32 X 1 1/2 Cotter Pin 2
60 R07948 5/32 Hair Pin 1
61 R20139 H411 Hub W/Cups 2
62 R20160 H411 Hub 2
63 R20129 Inner Cup 2
64 R20159 Inner Cone 2
65 R20130 Outer Cup 2
66 R20158 Outer Cone 2
67 R20144 Oil Seal 2
68 R20143 Dust Cap 2
69 R20145 Wheel Bolts 1/2 - 20 X 1 1/4 8
70 R0O7619 3/8 X 1 Hex Bolt 3
71 R07783 3/8 Hex Nut 3
72 R07803 3/8 Lock Washer 3
13 248-08-01-000 Lower Outer Clamp Assembly 2
74 248-10-00-028 Reducer Ring 1
75 248-10-00-029 Reducing Tube 1

PAGE # 3



